
Report for 

City of Ames, Iowa 
 
 

Nutrient Reduction Facility Plan 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Prepared by: 
 

STRAND ASSOCIATES, INC.® 
910 West Wingra Drive 

Madison, WI 53715 
www.strand.com 

 
March 2023 

DRAFT FOR OWNER REVIEW 03/24/2023



 

 

i 

TABLE OF CONTENTS 
Page No. 

or Following 
 

SECTION 1–INTRODUCTION 
 

1.01 Background ..............................................................................................  1-1 
1.02 Purpose and Scope ..................................................................................  1-1 
1.03 Location of Study ......................................................................................  1-2 
1.04 Related Studies and Reports ....................................................................  1-2 
[...]
Nutrient Reduction Facility Plan Section 1–Introduction 

 

 

Prepared by Strand Associates, Inc. 1-2 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S1.docx\030323 

1.03 LOCATION OF STUDY  

 

The City WPCF provides wastewater treatment for residential, commercial, industrial, and 

institutional users in the City. The study area for this Plan is the existing WPCF service area as well 

as any additional areas resulting from population growth as identified in the City ’s comprehensive 

plan, Ames Plan 2040. 

 

1.04 RELATED STUDIES AND REPORTS 

 

The following reports, drawings, and specifications were used in preparation of this study for 

background information, existing design criteria, and other information:  

 

A. Ames Plan 2040, December 2021, prepared by the City of Ames. 

 

B. Water Pollution Control Facility - Combined Record Drawings, May 1990, prepared by Rieke 

Carrol Muller Associates, Inc.  

 

C. Ames Nutrient Reduction Feasibility Study, February 2019, prepared by HDR 

Engineering, Inc. 

 

1.05 DEFINITIONS 

 

The following definitions are provided as an aid to the reader: 

 

g/L micrograms per liter 

ACH air changes per hour 

aSRT  aerobic solids retention time 

ADW average dry weather  

AGS aerobic granular sludge 

AWW average wet weather 

BMP Best Management Practices 

BOD biochemical oxygen demand 

BOD5  five-day biochemical oxygen demand 

BPR biological phosphorus removal 

C Celsius 

CaCO3 calcium carbonate 

cf cubic feet 

cfm  cubic feet per minute 

cfu colony forming units 

City City of Ames, Iowa 

CMOM capacity management operation and maintenance 

COD chemical oxygen demand 

CPR chemical phosphorus removal 

CWA Clean Water Act of 1972 

DO dissolved oxygen 

DRAFT FOR OWNER REVIEW 03/24/2023



 

City of Ames, Iowa 
Nutrient Reduction Facility Plan Section 1–Introduction 

 

 

Prepared by Strand Associates, Inc. 1-3 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S1.docx\030323 

E. coli Escherichia coli 

EQ Equalization 

F degrees Fahrenheit 

ft feet 

fps feet per second 

GBT gravity belt thickener 

gpcd  gallons per capita per day 

gpd/sf gallons per day per square feet 

gpm  gallons per minute 

gpm/sq ft gallons per minute per square foot 

hp horsepower 

HRT hydraulic retention time 

HVAC heating, ventilation, and air conditioning 

Hz hertz 

I/I  infiltration/inflow 

IDNR Iowa Department of Natural Resources 

IFAS integrated fixed film activated sludge 

in  inches 

kV kilovolt 

lb VS/cf/day pounds volatile solids per cubic feet per day 

lb/day  pounds per day 

lb/day/1,000 cf pounds per day per 1,000 cubic feet 

lb/sf/day pounds per square foot per day 

MG million gallons 

mg/L  milligrams per liter (parts per million in dilute solutions) 

MGD million gallons per day 

mL milliliter 

ML mixed liquor 

MLSS mixed liquor suspended solids 

mm millimeter 

MWW maximum wet weather 

NFPA National Fire Protection Agency 

NH3-N  ammonia nitrogen 

NO2-N nitrite nitrogen 

NPDES National Pollutant Discharge Elimination System 

NPW nonpotable water 

NTU nephelometric turbidity unit 

OPC opinion of probable cost 

OPCC opinion of probable costs 

PFAS per- and polyfluoroalkyl substances 

PHWW peak hour wet weather 

Plan City of Ames Nutrient Reduction Facility Plan 

PLC programmable logic controller 

PO4-P orthophosphate as phosphorus 

PRS primary sludge 

DRAFT FOR OWNER REVIEW 03/24/2023



 

City of Ames, Iowa 
Nutrient Reduction Facility Plan Section 1–Introduction 

 

 

Prepared by Strand Associates, Inc. 1-4 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S1.docx\030323 

psi pounds per square inch 

RAS  return activated sludge 

RCP reinforced concrete pipe 

rpm revolutions per minute 

s.u. standard units 

SBR sequencing batch reactors 

SRT solid retention time 

SCADA supervisory control and data acquisition 

scfm standard cubic feet per minute 

sf square feet 

SNDN simultaneous nitrification-denitrification 

Strand   Strand Associates, Inc.® 

TKN  total Kjeldahl nitrogen 

TMDL total maximum daily load 

TN total nitrogen 

TP total phosphorus 

TS total solids 

TSS  total suspended solids  

USEPA United States Environmental Protection Agency 

UV Ultraviolet 

VAC volts alternating current 

VFA volatile fatty acids 

VFD variable frequency drive 

VS volatile solids 

VSS  volatile suspended solids 

WAS  waste activated sludge 

WEF Water Environment Federation 

WPCF water pollution control facility 

WWWP wastewater treatment plant 

DRAFT FOR OWNER REVIEW 03/24/2023



 
SECTION 2 

EXISTING WASTEWATER TREATMENT FACILITIES

DRAFT FOR OWNER REVIEW 03/24/2023



City of Ames, Iowa 
Nutrient Reduction Facility Plan Section 2–Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc.   2-1 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S2.docx\030323 

2.01 INTRODUCTION 

 

The City owns and operates the WPCF located at 56797 280th Street that provides wastewater treatment 

for all of the customers in the City’s service area. The WPCF is rated for an average dry weather (ADW) 

flow of 8.6 million gallons per day (MGD), an average wet weather (AWW) flow of 12.1 MGD, and a 

maximum wet weather (MWW) flow of 20.4 MGD. Influent flows up to the MWW flow receive full biological 

treatment. Flows in excess of the MWW flow are diverted to two 2.2 million gallons (MG) equalization 

basins after screening and returned to the treatment process after flows have decreased. The WPCF 

became operational in 1989. This section provides a narrative description and design criteria of the 

existing WPCF, a summary of influent flow and load data, and an overall summary of treatment 

performance. 

 

2.02 DESCRIPTION OF EXISTING FACILITIES 

 

Table 2.02-1 provides a summary of the existing design flows and loads for the WPCF.  

 

 
 

Table 2.02-2 summarizes the unit process capacities and tank sizes based on information provided by 

the City. A site plan and process flow schematic of the WPCF are presented in Figure 2.02-1. The 

following paragraphs describe each unit process and the flow through the WPCF.  

Parameter Design Criteria 

 Wastewater Flow   

ADW Flow, MGD 8.6 

AWW Flow, MGD 12.1 

MWW Flow, MGD 20.4 

  

Wastewater Load  

Five-Day Biochemical Oxygen Demand (BOD5)  

     Average Day, pounds per day (lb/day) 12,430 

     Maximum Month, lb/day 16,150 

     Maximum Day, lb/day 23,740 

  

Total Suspended Solids (TSS)  

     Average Day, lb/day 11,560 

     Maximum Month, lb/day 16,190 

     Maximum Day, lb/day 25,440 

  

Total Kjeldahl Nitrogen (TKN)  

     Average Day, lb/day 3,540 

     Maximum Month, lb/day 4,950 

     Maximum Day, lb/day 6,930 

  

Ammonia Nitrogen (NH3-N)  

     Average Day, lb/day 1,970 

     Maximum Month, lb/day 2,750 

     Maximum Day, lb/day 3,850 

 
Table 2.02-1  WPCF Design Flows and Loads 

DRAFT FOR OWNER REVIEW 03/24/2023



PRIMARY
CLARIFIERS

SI
TE

 P
LA

N
 A

N
D

 P
R

O
C

ES
S 

FL
O

W
 S

C
H

EM
AT

IC

AM
ES

 W
AT

ER
 P

O
LL

U
TI

O
N

 C
O

N
TR

O
L 

FA
C

IL
IT

Y
C

IT
Y 

O
F 

AM
ES

, I
O

W
A

SECOND STAGE
TRICKLING

FILTERS

ANAEROBIC
DIGESTERS

SLUDGE
LAGOON

EQUALIZATION BASINS

FINAL
CLARIFIERS

ULTRAVIOLET
DISINFECTION

RAW WASTEWATER
PUMP STATION

TRICKLING FILTER
PUMP STATION

GAS HANDLING
BUILDING

ADMINISTRATION
BUILDING

INFLUENT

TO OUTFALL

FIRST STAGE
TRICKLING

FILTERS

SOLIDS
CONTACT
BASINS

INTERMEDIATE
CLARIFIERS

LEGEND

PLANT/PRIMARY INFLUENT
PRIMARY EFFLUENT
1st STAGE TRICKLING FILTER EFFLUENT
MIXED LIQUOR
INTERMEDIATE CLARIFIER EFFLUENT
2nd STAGE TRICKLING FILTER EFFLUENT
SECONDARY/PLANT EFFLUENT

FIGURE 2.02-1

DRAFT FOR OWNER REVIEW 03/24/2023



City of Ames, Iowa 
Nutrient Reduction Facility Plan Section 2–Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc.   2-2 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S2.docx\030323 

Influent flow to the WPCF is conveyed to the Raw Wastewater Pumping Station by a 66-inch-diameter 

interceptor. Inside the Raw Wastewater Pump Station, the raw wastewater undergoes screening using 

two mechanically raked bar screens with 1/2-inch bar spacing and one newer mechanically raked bar 

screen with 3/8-inch bar spacing. The 3/8-inch bar screen has a screenings wash press installed 

downstream of the screen that washes and compacts the screenings before discharging them to a 

dumpster. Material captured on the 1/2-inch screens is discharged into grinders that grind the screenings, 

which are then discharged back to the influent flow downstream of the screens. The 1/2-inch screens are 

only operated during peak flow events or when the 3/8-inch screen is out of service.  

 

The screened wastewater then enters the raw wastewater wet well with six vertical turbine pumps. Three 

pumps are used to pump the wastewater to the grit removal facilities. Two pumps are used to pump flows 

above the MWW flow to the equalization basins. One additional pump is used as a swing pump to pump 

flows either to grit removal or the equalization basins. Flows stored in the equalization basins are returned 

to the raw wastewater wet well after wet weather events have subsided. 

 

Grit removal is achieved by four TeaCup® grit removal units in the Raw Wastewater Pump Station. Grit 

from the TeaCup units are nominally dewatered by two grit classifiers. The dewatered grit is carried by a 

conveyor belt to two grit hoppers. The grit is periodically removed from the hoppers and transported from 

the Raw Wastewater Pumping Building to a concrete pad outside of the building with a dump truck. Once 

on this pad, the grit is stabilized with lime sludge from the City’s water treatment plant (WTP). This grit is 

periodically land applied on land owned by the City. 

 

After grit removal, the wastewater flows to the first stage wet well of the Trickling Filter Pump Station. 

Four vertical turbine pumps lift the wastewater approximately 45 feet up to four 70-foot diameter primary 

clarifiers. The influent wastewater is blended with waste activated sludge (WAS) from the Sludge Pump 

Building in the primary clarifier splitter box. Primary effluent flows to the trickling filter splitter box. 

 

Secondary treatment at the WPCF consists of four trickling filters, four intermediate/secondary clarifiers, 

and a suspended growth solids contact activated sludge system. The WPCF has flexibility to operate the 

secondary treatment process in several modes but has historically operated with two first-stage trickling 

filters for 5-day biochemical oxygen demand (BOD5) removal followed by the solids contact activated 

sludge system with two of the clarifiers used as intermediate clarifiers. The effluent from the intermediate 

clarifiers is pumped to the two other trickling filters, operated as second-stage filters for nitrification, and 

the two remaining secondary clarifiers for final clarification. Other operating modes allow the solids 

contact process to be after the second stage trickling filters in the flow path, all of the clarifiers to be used 

as final clarifiers, all of the trickling filters to be operated in parallel, and several other modes that have 

not historically been used. 

 

When operating in the typical mode, primary effluent is conveyed from the trickling filter splitter box to 

two first-stage 80-foot-diameter trickling filter towers. Trickling filter effluent flows back to the Trickling 

Filter Pump Station into the constant head box. A weir in the constant head box controls the water level 

at 9.75 feet, which allows a portion of the trickling filter effluent to be recycled back through the primary 

clarifiers and to the first-stage trickling filter via the trickling filter pumps. Trickling filter effluent that 

overflows the weir in the constant head box is conveyed to the solids contact basins.  

 

DRAFT FOR OWNER REVIEW 03/24/2023



City of Ames, Iowa 
Nutrient Reduction Facility Plan Section 2–Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc.   2-3 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S2.docx\030323 

Flow is split between two 182,000-gallon solids contact basins. Return activated sludge (RAS) from the 

intermediate and final clarifiers is pumped by three screw pumps into two RAS reaeration basins before 

blending with the first stage trickling filter effluent in the solids contact basins. Air is supplied by three 

centrifugal blowers in the Trickling Filter Pump Station. 

 

Mixed liquor (ML) from the solids contact basins flows to two 100-foot-diameter intermediate clarifiers. 

Scum from the intermediate clarifiers is collected in a scum pit, which is pumped out by an air-operated 

diaphragm pump in the Sludge Pump Building. RAS is controlled by a telescoping valve and flows to the 

screw pump wet well back to the solids contact basins.  

 

Intermediate clarifier effluent flows to the second stage wet well of the Trickling Filter Pump Station. Four 

vertical turbine pumps convey the flow to the two second-stage trickling filters, which also having weir 

and constant head box similar to the first-stage trickling filters. Second-stage trickling filter effluent flows 

to the final clarifiers through the solids contact splitter box.  

 

The two 100-foot-diameter final clarifiers are set up like the intermediate clarifiers. Scum is pumped by a 

double-disc pump. RAS is controlled by a telescoping valve and flows to the screw pump wet well back 

to the solids contact basins.  

 

Secondary effluent is disinfected with an UV disinfection system. The disinfected effluent flows down a 

cascade aerator and discharges to the Skunk River.  

 

WAS is pumped out of the solids reaeration basins by three progressing cavity pumps in the Sludge 

Pump Building and conveyed to the primary clarifiers. Sludge removed by the primary clarifiers is pumped 

by five diaphragm sludge pumps to primary digesters. Scum from the clarifiers are also pumped to the 

primary digesters.  

 

The WPCF has three anaerobic digesters, two 65-foot-diameter primary digesters and one 

80-foot-diameter secondary digester. The primary digesters have fixed covers and are mixed with an 

internal draft tube with integral heat exchanger in each tank. The draft tube mixers were installed in 2013. 

Overflow from the primary digesters is directed to the secondary digester. The secondary digester has a 

floating cover and does not have a dedicated mixing system. The secondary digester is primarily used 

for storage of sludge and digester gas. Overflow from the secondary digester can be directed to the 

1st stage trickling filter wet well or directed to the sludge lagoon for storage before land application.  

 

Digester gas is used in two cogeneration engines and one boiler in the Gas Handling Building. Heat 

produced by the engines and boiler is used to heat the digesters. Excess gas is burned in the waste gas 

burner.  

 

  

DRAFT FOR OWNER REVIEW 03/24/2023



City of Ames, Iowa 
Nutrient Reduction Facility Plan Section 2–Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc.   2-4 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S2.docx\030323 

Table 2.02-2  Existing Facility Process Design Criteria 

 
Parameter Design Criteria 

Screening   

Mechanically Raked 1 

Bar Spacing, inches (in) 3/8 

Capacity, MGD 13.3 

Mechanically Raked 2 

Bar Spacing, in 1/2 

Capacity (each), MGD 13.3 

    

Raw Wastewater Pumping   

Number of Pumps 3 + 1 standby 
[...]
EVALUATION OF EXISTING WASTEWATER TREATMENT FACILITIES

DRAFT FOR OWNER REVIEW 03/24/2023



 

City of Ames, Iowa 
Nutrient Reduction Facility Plan  Section 6–Evaluation of Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc. 6-1 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S6.docx\030323 

6.01 INTRODUCTION 

 

An assessment of the capacity of treatment processes at the WPCF to treat the projected future 

flows and loads while meeting the anticipated future NPDES requirements is presented in this 

section. Based on this assessment, capacity deficiencies and potential improvements are identified. 

 

6.02 EVALUATION OF EXISTING LIQUID TREATMENT PROCESSES  

 

In this section, the existing liquid treatment processes are evaluated based on their  performance 

and ability to treat the projected flows and loads presented in Section 4.  

 

A. Preliminary Treatment and Influent Pumping 

 

Influent flow to the WPCF is conveyed to the Raw Wastewater Pump Station by a 66-inch interceptor. 

Influent flow is measured using a Parshall Flume with a 3-foot throat width nested inside of a 

5-foot Parshall Flume. The 3-foot Parshall Flume is rated to measure flow up to 32 MGD, while a 5-foot 

Parshall Flume is rated to measure flow up to 55 MGD if the flumes were to free discharge. Both the 

3- and 5-foot flumes are submerged and do not provide a reliable flow measurement when flows exceed 

7,500 gpm. Therefore, the existing Parshall Flume does not have adequate capacity for the future peak 

hour wet weather (PHWW) flow of 40.3 MGD. Potential influent flow measurement modifications are 

evaluated in more detail in Section 9. 

 

Inside the Raw Wastewater Pump Station, the raw wastewater undergoes screening using two 

mechanically raked bar screens with 1/2-inch bar spacing and one mechanically raked bar screen with 

3/8-inch bar spacing. Following screening, wastewater flows to the wet well containing six vertical turbine 

pumps. Three pumps are used to pump the wastewater to the grit removal facilities. Two pumps are used 

to pump flows above the MWW flow (nominally the capacity of the secondary treatment process of 

20.4 MGD) to the equalization basins. One additional pump is used as a swing pump to pump flows either 

to grit removal or the equalization basins. Grit removal is achieved by four TeaCup® grit removal units in 

the Raw Wastewater Pump Station. Grit from each of the TeaCup units is washed by one of the two grit 

classifiers (Grit Snails®). 

  

The existing screens and grit removal units are beyond their useful lives and do not have adequate 

capacity for the future design flows. Furthermore, the existing 1/2-inch screens do not provide adequate 

protection of future downstream nutrient removal technologies. A detailed condition assessment of the 

Raw Wastewater Pump Station and evaluation of alternatives to replace the existing screening and grit 

removal facilities are presented in Section 8. An evaluation of the hydraulic impacts of new grit removal 

facilities on the capacity of the existing influent pumps and the potential need for additional pumping 

capacity is also presented in Section 8. 

 

B. Flow Equalization 

 

Peak flow equalization is provided by two 2.2-MG equalization basins located on the north side of 

the WPCF site. When influent flows exceed the peak forward flow capacity of the WPCF, flow is 

pumped from the Raw Wastewater Pump Station wet well to the equalization basins. Under current 

DRAFT FOR OWNER REVIEW 03/24/2023



 

City of Ames, Iowa 
Nutrient Reduction Facility Plan  Section 6–Evaluation of Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc. 6-2 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S6.docx\030323 

operations, this occurs when influent flows exceed 20.4 MGD. As part of the proposed project in this 

plan, the maximum forward flow through full treatment is proposed to increase to the projected 

2045 MWW flow of 24.5 MGD. This results in a maximum instantaneous peak flow of approximately 

15.8 MGD to the equalization basins. A detailed discussion of the influent pumping and flow 

equalization facilities is presented in Section 9. 
 

C. Primary Treatment Facilities and Performance 
 

Primary treatment is provided by four 

70-foot-diameter primary clarifiers. 

Each clarifier has a side water depth of 

9 feet and a weir length of 

approximately 200 feet.  As discussed 

in Section 2, grit separation tank 

effluent flows to the first stage wet well 

of the Trickling Filter Pump Station 

where the  effluent from the grit 

process along with a portion of the first 

stage trickling filter effluent is pumped 

approximately 45 feet up to the 

Primary Clarifier Splitter Box where it is 

blended with the WAS. Therefore, the 

total flow to the clarifiers is the sum of 

the grit separation tank effluent, first 

stage trickling filter recirculation, and 

WAS.  
 

Primary influent (including recirculation flow and WAS) is sampled approximately twice per week and are 

analyzed for BOD5, TSS, and NH3-N. A summary of primary clarifier flows, overflow rates, and 

performance for BOD5 and TSS is presented in Table 6.02-1. The 5-year average TSS and BOD5 

removal through the primary clarifiers has been approximately 59 and 48 percent, respectively, at 

an average overflow rate of approximately 665 gpd/sf. The daily surface overflow rate compared to 

the measured BOD5 and TSS percent removal are presented in Figures 6.02-2 and 6.02-3. As 

indicated, the percent BOD5 removal has historically remained greater than 35 percent, even at 

surface overflow rates greater than 1,000 gpd/sf. The BOD5 removal may be positively impacted by 

the addition of WAS to the primary clarifiers, providing additional BOD5 removal through oxidation 

or bioflocculation.  
 

 
 
Figure 6.02-1  Primary Clarifier 

DRAFT FOR OWNER REVIEW 03/24/2023



 

City of Ames, Iowa 
Nutrient Reduction Facility Plan  Section 6–Evaluation of Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc. 6-3 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S6.docx\030323 

 
 

 
 

 2017 2018 2019 2020 2021 2017 to 2021 

Average Primary Effluent Flow, MGD 9.7 11.1 10.9 10.2 9.4 10.2 

Average Surface Overflow Rate, gpd/sf 632 721 706 660 608 665 

       

Average Percent Removal:       

     TSS 58% 51% 53% 59% 62% 59% 

     BOD5  48% 47% 46% 46% 51% 48% 
 

Table 6.02-1 Primary Clarifier Performance Summary 

 
 
Figure 6.02-2  Primary Clarifier TSS Removal  

DRAFT FOR OWNER REVIEW 03/24/2023



 

City of Ames, Iowa 
Nutrient Reduction Facility Plan  Section 6–Evaluation of Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc. 6-4 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S6.docx\030323 

 
 

At the proposed maximum flow through full treatment (which is also the MWW flow) of 24.5 MGD, the 

surface overflow rate of the existing clarifiers is approximately 1,592 gpd/sf. At the proposed AWW flow 

of 15.8 MGD, the surface overflow rate of the existing primary clarifiers is approximately 1,026 gpd/sf. 

Iowa Wastewater Facility Design Standards indicate a recommended maximum surface overflow rate of 

1,000 gpd/sf at AWW flows and 1,500 gpd/sf for PHWW flows. While these values are slightly exceeded 

at the proposed AWW flow with the existing clarifiers, historical primary clarifier performance (as 

presented in Figures 6.02-1 and 6.02-2) suggest that high removal efficiencies are maintained at high 

overflow rates. Based on this data, it is assumed that 35 percent BOD removal and 50 percent TSS 

removal will be provided by the existing primary clarifiers at the proposed AWW flow and no additional 

primary clarifiers are required for the proposed conditions.  

 

As discussed in greater detail in Section 7, the City could consider eliminating primary clarification once 

the trickling filters are no longer used to avoid the energy and costs associated with pumping up to the 

primary clarifiers. However, this would also impact the viability of anaerobic digestion and may impact 

the required size of the biological nutrient removal (BNR) process that replaces the trickling filters 

(depending on which nutrient removal alternative is selected). 

 

  

 
 
Figure 6.02-3  Primary Clarifier BOD5  Removal 

DRAFT FOR OWNER REVIEW 03/24/2023



 

City of Ames, Iowa 
Nutrient Reduction Facility Plan  Section 6–Evaluation of Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc. 6-5 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S6.docx\030323 

D. Secondary Treatment Facilities 

 

Secondary treatment at the WPCF 

consists of four trickling filters, four 

intermediate/secondary clarifiers, and a 

suspended growth solids contact activated 

sludge system. The trickling filters are 

abovegrade filters with plastic crossflow 

media, as presented in Figure 6.02-4. As 

discussed in the 2019 Nutrient Reduction 

Feasibility Study, the existing trickling 

filters are not amenable to nutrient removal 

because they remove influent carbon 

sources that are vital for BNR. Condition 

assessments of the trickling filters 

completed as part of the 2019 Nutrient 

Reduction Feasibility Study also indicate 

that the structural condition has diminished 

and the media is near the end of its useful 

life. The existing solids contact activated 

sludge system (see Figure 6.02-5) is designed to supplement the performance of the trickling filters, and 

therefore, does not alone provide adequate treatment capacity without the trickling filters in operation. 

For these reasons, the proposed project includes the replacement of the trickling filters with a nutrient 

removal process and an evaluation of the capacity of the existing secondary treatment facilities was not 

conducted for this Plan.  

 

 
 
Figure 6.02-4  Trickling Filters 

DRAFT FOR OWNER REVIEW 03/24/2023



 

City of Ames, Iowa 
Nutrient Reduction Facility Plan  Section 6–Evaluation of Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc. 6-6 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S6.docx\030323 

While the existing solids contact basin does not provide 

adequate treatment capacity on its own, it could 

potentially be repurposed as part of a new BNR activated 

sludge system at the WPCF. This would require 

demolition or replacement of existing aeration equipment 

and blowers along with potential structural modifications 

to the tanks. The use of the existing solids contact basins 

as part of the nutrient removal alternatives is discussed in 

more detail in Section 7.  

 

Secondary clarification is provided by four 

100-foot-diameter circular clarifiers. As discussed in 

Section 7, these clarifiers would continue to be used as 

final clarifiers for two of the BNR alternatives evaluated 

in this Plan. With a total surface area of approximately 

31,416 sf, the surface overflow rate of the existing 

clarifiers (assuming all four are used as secondary 

clarifiers for a new BNR activated sludge system) is 

approximately 503 gpd/sf and 780 gpd/sf at the AWW 

flow of 15.8 MGD and the MWW flow of 24.5 MGD (also 

maximum sustained flow to the clarifiers), respectively. 

The clarifier weir loading rate at the AWW flow is 

approximately 13,450 gpd/sf.  Therefore, the existing 

clarifiers will be substantially below the Iowa Wastewater Design Standards requirements of a 

surface overflow rate less than 1,000 gpd/sf at peak hour flow for final clarifiers following a nitrifying 

activated sludge system and a weir loading rate less than 15,000 gpd/sf.  Since the flow rate of the 

secondary clarifiers at MWW will be a sustained peak flow, being reasonably below 1,000 gpd/sf is 

recommended. 

 

At the AWW flow of 15.8 MGD, RAS flow of 15.8 MGD, and a MLSS concentration of 3,600 mg/L, 

the solids loading rate on the existing clarifiers is approximately 30 pounds per square foot 

per day (lb/sf/day).  At the maximum flow through full treatment of 24.5 MGD, RAS flow of 15.8 MGD, 

and a MLSS concentration of 3,600 mg/L, the solids loading rate on the existing clarif iers is 

approximately 39 lb/sf/day. These do not exceed the maximum solids loading rate values of 

30 lb/sf/day (at AWW flow) and 50 lb/sf/day (at peak hourly flow) indicated in the Iowa Wastewater 

Design Standards.  

   

RAS from each clarifier is controlled by a telescoping valve and flows to a screw pump wet well at 

the solids contact basins. This does not provide precise control of sludge withdrawal from the 

clarifiers and screw pumps introduce air into RAS that is detrimental to BNR. Therefore, a new RAS 

pumping station with RAS pumps controlled with variable frequency drives (VFDs) and piped directly 

to the clarifier sludge withdrawal piping is included in the nutrient removal alternatives in which the 

secondary clarifiers remain in service.  

 

 
 
Figure 6.02-5  Solids Contact Basin 

DRAFT FOR OWNER REVIEW 03/24/2023



 

City of Ames, Iowa 
Nutrient Reduction Facility Plan  Section 6–Evaluation of Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc. 6-7 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S6.docx\030323 

E. Disinfection 

 

Secondary effluent is disinfected with an UV disinfection system. This system was installed in 2012 and 

has a rated peak capacity of 25 MGD. Therefore, the existing UV system has adequate capacity to treat 

the proposed maximum flow through full treatment of 24.5 MGD.  

 

The disinfected effluent flows down a cascade aerator and discharges to the Skunk River.  

 

6.03 EVALUATION OF EXISTING BIOSOLIDS MANAGEMENT PROCESSES 

 

In this section, the existing biosolids management processes are evaluated based on performance 

and ability to handle the anticipated biosolids production associated with the projected flows and 

loads presented in Section 4. 

 

A. Primary Sludge Pumping 

 

Primary sludge is pumped from the primary clarifiers to the 

primary anaerobic digesters using five air-operated diaphragm 

pumps located in Digester Complex (see Figure 6.03-1). These 

pumps have a capacity of 180 gpm each, given adequate 

compressed air is available. Based on the anticipated future 

maximum primary sludge (PRS) production of approximately 

31,350 pounds (60 percent TSS removal of maximum day TSS 

load) and an assumed PRS solids content of 4 percent, this 

equates to a maximum PRS flow of approximately 65 gpm. 

Therefore, the existing primary sludge pumps have adequate 

capacity for the 2045 design conditions. Primary sludge is 

pumped directly to the primary anaerobic digesters. 

 

B. WAS Pumping and Thickening 

 

The City can pump WAS from either the RAS piping or solids 

contact basins using two centrifugal pumps and one 

air-operated diaphragm pump located in the Sludge Pumping Building (see Figure 6.03-2). The City 

indicated, that under current operations, WAS is pumped directly from the solids contact basins. From 

the Sludge Pumping Building, the City can pump WAS to either the primary clarifier splitter box for 

co-thickening, the sludge lagoon, or the anaerobic digesters.  

 

 
 
Figure 6.03-1  PRS Pumps 

DRAFT FOR OWNER REVIEW 03/24/2023



 

City of Ames, Iowa 
Nutrient Reduction Facility Plan  Section 6–Evaluation of Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc. 6-8 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S6.docx\030323 

 
 

The City currently co-thickens its WAS in the primary clarifiers. Co-thickening of WAS in primary clarifiers 

is not ideal for BNR because stored phosphorus in the WAS can be released in the clarifiers, reducing 

phosphorous removal performance. Therefore, co-thickening of WAS in the primary clarifiers is not 

recommended as part of the proposed project once biological phosphorus removal (BPR) is implemented 

at the WPCF. There are many mechanical means of thickening sludge, including rotary drum thickeners, 

gravity belt thickeners (GBTs), disc thickeners, and thickening centrifuges. Because the solids production 

and handling requirements vary for each nutrient reduction alternative, changes to WAS pumping and 

sludge thickening are discussed in the evaluation of each alternative in Section 7. 

 

C. Anaerobic Digestion 

 

Biosolids stabilization is provided by an anaerobic digestion system consisting of two primary 

digesters, each with a volume of 720,000 gallons, and one secondary digester with a volume of 

925,000 gallons. 

 

The Iowa Wastewater Design Standards indicates a maximum volumetric VS loading rate of 

80 lb VS/1,000 cf/day for anaerobic digestion systems operating at mesophilic temperatures that 

are well mixed and a minimum sludge retention time of 15 days. Based on the total primary digester 

capacity of 1,440,000 gallons (195,513 cf), the existing digesters have a VS loading capacity of 

approximately 15,401 lb VS/day. At the current VS load of approximately 5,230 lb VS/day, the 

existing digesters are at approximately 34 percent of their design capacity. 

 

 
 
Figure 6.03-2  Existing RAS and WAS Piping 

DRAFT FOR OWNER REVIEW 03/24/2023



 

City of Ames, Iowa 
Nutrient Reduction Facility Plan  Section 6–Evaluation of Existing Wastewater Treatment Facilities 

 

 

Prepared by Strand Associates, Inc. 6-9 
R:\MAD\Documents\Reports\Active\Ames, IA\Nutrient Reduction Facility Plan.4429.009.TJA.Aug\Report\S6.docx\030323 

The amount of anticipated future sludge production is dependent on the future nutrient removal 

alternative employed at the WPCF. Based on the process modeling presented in Section 7, volatile 

solids loading to the digesters (PRS plus WAS) between 12,500 and 13,000 lb/day is anticipated at 

the projected annual average 2045 loadings. This equates to a volumetric loading rate of 

approximately 64 to 66 lb VS/1,000 cf/day, which is less than the maximum value indicated in the 

Iowa Wastewater Design Standards. Assuming a digester feed solids content of 4 percent, the total 

sludge feed to the digesters is approximately 57,000 gpd. With a total volume of approximately 

1,440,000 gallons in the two primary digesters, this results in an solid retention time (SRT) of greater 

than 25 days. At a projected 2045 maximum month sludge production of approximately 78,000 gpd 

at 4 percent solids, the SRT in the existing digesters is approximately 18 days. Therefore, the 

existing digesters have adequate capacity for the projected sludge loads and types of secondary 

treatment evaluated. 

 

D. Biosolids Storage and Disposal  

 

Digested biosolids are discharged from the secondary 

digester to the 3.1-MG sludge lagoon (see Figure 6.03-3). 

The digested sludge is stored in the sludge lagoon until it 

is land applied. The City occasionally decants from the 

sludge lagoon to thicken the sludge, with the decant flow 

returning to the wet well at the Raw Wastewater Pump 

Station. 

 

Based on the anticipated solids production from the 

nutrient removal alternatives presented in Section 7, an 

average of approximately 10,000 lb/day of digested 

sludge is projected for the design conditions. This 

corresponds to a digested sludge volume of 

approximately 24,000 gpd based on a lagoon total 

solids content of 5 percent. Therefore, the existing 

sludge lagoon is anticipated to provide approximately 